Vitlage of Fredenia

PO Box 159 Phone: 262-692-9125
242 Fredonia Cell: 262-483-0275
Avenue Fax: 262-692-2883

Fredonia, W1 53021 mdepies@yvillage.fredonia.wi.us

AGENDA

FREDONIA PUBLIC WORKS COMMITTEE MEETING
MONDAY, MARCH 7, 2022 — 5:30 P.M.
Fredonia Government Center — East Conference room
242 Fredonia Avenue, Fredonia, Wisconsin

THE FOLLOWING BUSINESS WILL BE BEFORE THE PUBLIC WORKS
COMMITTEE FOR INITIATION, DISCUSSION, CONSIDERATION, DELIBERATION
AND POSSIBLE FORMAL ACTION

AGENDA
1. Call meeting to order
2. Approve minutes from January 24, 2022, Public Works and Utilities/Tree
Board Committee meeting
3. Review of Phosphorus Optimization and Facility Evaluation
4, Review Water Tower Request for Proposals
5. Discussion and recommendation for Engineering Services by Pinnacle

Engineering for Preparation of Wetland Fill permit on S. Milwaukee

6. Recommendation for approval of purchase of Ventrac lawn tractor
attachments

7. Discussion on infrastructure funds and transportation projects

8. Items for future consideration

9. Adjourn

NOTICE IS HEREBY GIVEN that a majority of the Fredonia Village Board may attend
this meeting in order to gather information about a subject over which they have
decision-making responsibility.

UPON REASONABLE NOTICE, efforts will be made to accommodate the needs of
disabled individuals through appropriate aids and services. For additional information or
to request this service, contact the village clerk at 692-9125.

Posted at Port Washington State Bank, Fredonia Post Office, and Village Hall on 3/2/2022
Emailed to village trustees, committee members, papers, and Friends of Fredonia on 3/2/2022




/

/ ;

DRAFT - OWNER REVIEW (2/16/2022)
Strand Associates, Inc.®
126 N. Jefferson Street, Suite 350

Milwaukee, W1 53202
(P) 414.271.0771

sTRAND

ASSOCIATES®

February 16, 2022

Mr. Roger Strohm, Director of Public Works
Village of Fredonia

242 Fredonia Avenue, P.O. Box 159
Fredonia, WI 53021

Re: Phosphorus Optimization and Facility Evaluation
Village of Fredonia, W1

Dear Mr. Strohm:

Enclosed is one draft copy of the Phosphorus Optimization and Facility Evaluation report.
Please call me with questions.

Sincerely,

STRAND ASSOCIATES, INC.®

,é/?

Philip A. Bzdu&€k, P.E.

Enclosure: Report

R:AMIL\Documents\Reports\Archive\2022\Fredonia, WI\Phos Opt & Fac Eval.3844.012 PAB.Feb\Report\Report.docx\021622

Arizona | linois | Indiana | Kentucky | Ohic | Texas | Wisconsin www.strand.com




DRAFT - OWNER REVIEW (2/16/202.

Report for
Village of Fredonia, Wisconsin

Phosphorus Optimization and Facility Evaluation

Prepared by:

STRAND ASSOCIATES, INC.®
126 North Jefferson Street, Suite 350
Milwaukee, Wi 53202
www.strand.com

STRAND

ASSOCIATES®




DRAFT - OWNER REVIEW (2/16/2022)

Village of Fredonia, Wisonsin Phosphorus Optimization and Facility Evaluation

This report provides a summary of the Village of Fredonia’s (Village) existing and future effluent
phosphorus limits, effluent monthly phosphorus loadings from January 2018 to September 2021, jar
testing results for three phosphorus removal chemicals: ferric chloride, hyper-ion, and UP-2313, existing
phosphorus removal facilities, and proposed improvements to the phosphorus removal facilities.

BACKGROUND INFORMATION

In 2017, the Village completed a Phosphorus Operational Evaluation report that reviewed baseline
phosphorus data, possible external phosphorus contributors such as commercial facilities and industries,
and phosphorus levels in the water supply. The report identified action items for phosphorus source
reduction or optimization activities such as biological phosphorus removal (BPR) potential testing and
chemical phosphorus removal (CPR) jar testing.

In 2018, the Village completed a Phosphorus Compliance Alternatives, Source Reduction, Operational
Improvements, and Modifications report that evaluated action items from the 2017 Phosphorus
Operational Evaluation report. As part of the 2018 report, BPR and CPR were evaluated. BPR potential
testing determined that the wastewater treatment plant (WWTP) raw wastewater is not amenable to BPR
and further evaluation was not completed. CPR jar testing was completed with primary clarifier effluent
and aeration tank mixed liquor (ML) using ferric chloride, alum, and Sorb-X 100 (now known as RE-100).
CPR jar testing results indicated ferric chloride was the most cost-effective chemical. The CPR jar testing
also provided an estimate of the dose required to meet a 0.225 milligrams per liter (mg/L) limit.

In 2019, the Village completed a Preliminary Phosphorus Compliance Alternatives Plan (PCAP). The
Preliminary PCAP reviewed alternatives available to meet anticipated total maximum daily
load (TMDL)-based monthly total phosphorus (TP) loading limits at various flow rates as required by the
Milwaukee River Basin TMDL that was approved by the United States Environmental Protection
Agency (USEPA) in March 2018. At the Village’s current average flow rate, it is anticipated that the
TMDL-based limits can be achieved with the existing WWTP infrastructure. To optimize the CPR system,
an orthophosphate analyzer was recommended for consideration to optimize the chemical dosing rate
for varying phosphorus loadings at effluent flow rates up to 0.31 million gallons per day (MGD). Greater
than 0.31 MGD and less than 0.36 MGD it was recommended that an orthophosphate analyzer be
installed. For flows greater than 0.36 MGD, it is anticipated that tertiary filtration or alternative
approaches, such as water quality trading (WQT) will be required to meet the TMDL limit. Alternative
approaches to meet the TMDL limits were also reviewed, including adaptive management, WQT, and the
statewide multi-discharger variance (MDV). None of these approaches were determined to be
cost-effective at current flows but should be re-evaluated if flows increase and the existing WWTP can
no longer meet the TMDL limits.

After the Village submitted the Final Compliance Alternatives Plan (FCAP) by letter in 2020, the
Wisconsin Department of Natural Resources (WDNR) sent the Village an e-mail questioning whether the
Village was planning to apply for the MDV or install cloth filters. The Village responded that it was applying
for the MDV. On February 22, 2021, the WDNR sent a letter indicating the Village is not eligible for the
MDV because the Village did not demonstrate that an upgrade is required that will result in economic
hardship. An e-mail dated February 22, 2021, from WDNR indicated the TMDL mass limits should be
relatively attainable for the WWTP. On April 15, 2021, the Village clarified by e-mail that it is not applying
for the MDV and planned to optimize the CPR system. This report reviews options to upgrade and
optimize the existing CPR system.

Prepared by Strand Associates, Inc.® 1
RWMIL\Documents\Reports\Archive\2022\Fredonia, WitPhos Opt & Fac Eval.3844.012,PAB.Feb\ReportiReport.docx\021622




Village of Fredonia, Wisonsin

DRAFT - OWNER REVIEW (2/16/20

“

Ea

o

Phosphorus Optimization and Facility Evaluation

As part of its latest Wisconsin Discharge Elimination System (WPDES) permit, the Village WWTP is
required to meet TMDL limits for TP beginning July 1, 2023. Refer to the Appendix for the current WPDES
permit. The Village’s current effluent TP limit, and interim limit until the TMDL limits are implemented, is
1.0 mg/L on a monthly average basis. The future TMDL limits from the current WPDES permit are listed
in Table 1 as monthly average effluent TP limits and equivalent monthly average TP effluent
concentrations assuming an average effluent flow of 0.33 MGD, which is more than the Village's daily
average flow from January 2018 to September 2021 of 0.20 MGD. The 0.33 MGD is used in Table 1
because it is the highest average monthly effluent flow from January 2018 through September 2021 as

shown in Table 2.

Monthly Average
Monthly Average Effluent TP
Effluent TP Limit Concentration
Month (Ibs/month) (mg/L)!
January 38.1 0.45
February 39.5 0.51
March 49.9 0.58
April 30.9 0.37
May 67.9 0.80
June 40.8 0.49
July 36.6 0.43
August 28.5 0.33
September 52.2 0.63
October 36.3 0.43
November 40.5 0.49
December 34.4 0.40
1Assumes an average effluent flow of 0.33 mgd. Concentration will vary with flow rate.
Ib/month=pounds per month .
Table 1 Future Mass-Based Effluent TP Limits for the Village’s WWT

—M

Flow (MGD)

2018 2019 2020 2021
January 0.17 0.22 0.21 0.17
February 0.18 0.20 0.20 0.18
March 0.16 0.28 0.28 0.24
April 0.21 0.29 0.21 0.18
May 0.26 0.21 0.33 0.17
June 0.14 0.19 0.27 0.14
July 0.13 0.17 0.26 0.14
August 0.14 0.16 0.18 0.15
September 0.31 0.22 0.18 0.14
October 0.24 0.31 0.16
November 0.21 0.24 0.16
December 0.19 0.23 0.17
Average Annual Flow (MGD) 0.20 0.23 0.22 017

Table 2 Average Monthly Effluent Flow (MGD)

Prepared by Strand Associates, Inc.®

2

R:AMIL\Docurnents\Reports\Archive\2022\Fredonia, Wi\Phos Opt & Fac Eval.3844.012.PAB.Feb\Reporf\Report.docx\021622

)

pa

) .




DRAFT - OWNER REVIEW (2/16/2022)

Village of Fredonia, Wisonsin Phosphorus Optimization and Facility Evaluation

A. Existing WWTP

The Village’'s WWTP was designed and constructed in the early 1980s to treat an average daily flow of
0.6 MGD, an average 5-day carbonaceous biochemical oxygen demand (CBODs) of 651 Ib/day,
867 Ib/day of total suspended solids (TSS), and 50 Ib/day of TP. Raw wastewater enters the WWTP
through a mechanical fine screen, which removes objects greater than 1/4-inch in size. After screening,
wastewater flows to the raw sewage pump wet well where it is pumped to a vortex grit removal system.
Effluent from the grit system flows by gravity to the equalization basin and then to the primary clarifier.
Effluent from the primary clarifier flows to the biotower wet well where it is combined with return activated
sludge. Wastewater is pumped to the top of the biotower where it trickles down through a biologically
active media and flows to the aeration basins. ML flows by gravity to the final clarifiers from the aeration
basins. Effluent from the final clarifiers flows to the ultraviolet (UV) disinfection tank for disinfection with
UV light. Ferric chloride is added for phosphorus removal at the end of the aeration tanks.

Sludge management facilities include aerobic digestion and sludge storage. Waste sludge from the
aeration system is removed from the final clarifiers and flows to the raw sewage pump wet well for
removal in the primary clarifier. Co-thickened sludge from the primary clarifier is pumped to the aerobic
digesters. After digestion, sludge is transferred to the sludge storage tanks before final disposal via land
application. Sludge can be thickened in the digesters or in Sludge Storage Tank No. 1 by gravity
decanting or by a submersible pump in Sludge Storage Tank No. 2.

A process schematic of the WWTP is provided in Figure 1.
B. WWTP Data

The Village currently collects effluent samples for TP multiple times each week in accordance with its
WPDES permit. Effluent flow and TP data from January 2018 to September 2021 are presented in
Table 3. During the period from January 2018 to September 2021, effluent TP loadings were less than
the future permit requirements for all months except August 2020 and August 2021, which exceeded the
future limit by 3.75 and 1.51 pounds of TP, respectively. The lowest TP TMDL loading month is August at
0.92 Ib/day. In August 2020, there were effluent TP samples on August 12, 2020, and August 20, 2020,
that were 1.4 mg/L and 1.1 mg/L, respectively. Influent TP concentrations from samples on August 11,
and August 19, 2020, were higher than average at 10.8 mg/L and 8.1 mg/L, respectively, likely leading
to the higher effluent concentrations and loadings. If the effluent TP concentrations had been 0.9 mg/L
or lower, the future August monthly average permit limit would:have been met in August 2020. In August
2021, there were two samples on August 4 and August 5, 2021, that had effluent TP concentrations of
1.7 mg/L. The influent TP concentration on August 3, 2020, was higher than average at 8.8 mg/L, likely
leading to the higher effluent concentrations and loadings. Had these effluent TP concentrations been
1.5 mg/L, or lower, the future permit limit would have been met in 2021.

Currently, the phosphorus chemical feed is adjusted manually based on TP sampling data that is received
several days after sampling, making it difficult for WWTP staff to complete timely adjustments to the
chemical feed pumping rate when there are spikes in influent TP. Installation of an orthophosphate
analyzer is discussed later in this report as a tool for optimizing chemical feed to adjust to increases or

decreases in TP. X S
LS S9N
§\X \;)C o 3(/{/\(/ J\

Prepared by Strand Associates, Inc.® 3
R:MIL\Documents\Reports\Archive\2022\Fredonia, Wi\Phos Opt & Fac Eval.3844.012.PAB.Feb\ReportiReport.docx\021622




VW (E/T6/2022)

_| BLOWERS | LocATED
@ OUTSIDE)

BIOTOWER

FLOW GRIT BIOTOWER
INFLUENT FINAL
ETERING REMOVAL
i MET PUMPS (& PRIMARY PUMPS @) AERATION SETTLING uv
g-»_—»@ L] SETTIQ:?G CH TANKS (3) TANKy DISINFECTION i
‘—l——l 2
i EQUALIZATION @

VILLAGE OF FREDONIA
FREDONIA, WISCONSIN

TANK

MILWAUKEE RIVER

GRIT

WASTEWATER TREATMENT PLANTNING REPORT

EXISTING WASTEWATER PROCESS SCHEMATIC

DISPOSAL sLUDGE
PUMPS (2)
SCREENINGS
DISPOSAL
AR LIFT
RETURN
SLUDGE
PUMPS (2)
RAS RAS Splitter
BLOWERS
{LOCATED
INSIDE)
WAS (TO @)
INFLUENT
WETWELL)

AEROBIC SLUDGE
DIGESTERS STORAGE

(] @

THICKENED
BIOSOLIDS
DECANTTO TO LAND
INFLUENT APPLICATION

PUMPS

SA
ST R;\l D

ASSOCIATES®

Figure 1
3844.012

eyt 7Y 7S
YT e T T Y PR Yy Shidtna—Renarta\’ Traatrmeant\Renort\Flouraa\FICURE % dwa  Tima: Jan 05, 2022 - 8:07am




DRAFT - OWNER REVIEW (2/16/2022)

-

~redonia, Wisonsin Phosphorus Optimization and Facility Evaluation
TMDL Difference

Effluent TP Effluent Between Effluent

‘ Effluent Influent TP | Loading’ TP Limit TP and TMDL TP

Month Flow (mgd) (mg/L) (Ib/day) (Ib/day) Loading (lb/day)
January 2018 0.17 8.06 0.89 1.23 0.34
February 2018 0.18 4.35 0.62 1.41 0.79
March 2018 0.16 5.60 0.72 1.61 0.89
April 2018 0.21 4.34 0.64 1.03 0.39
May 2018 0.26 3.76 0.79 2.19 1.40
June 2018 0.14 7.70 0.84 1.36 0.562
July 2018 0.13 6.58 0.85 1.18 0.33
August 2018 0.14 8.33 0.70 0.92 0.22
September 2018 0.31 3.58 1.00 1.74 0.74
October 2018 0.24 4.58 0.91 117 0.26
November 2018 0.21 14.43 0.58 1.35 0.77
December 2018 0.19 5,33 0.38 1.11 0.73
January 2019 0.22 5.96 0.41 1.23 1.23
February 2019 0.20 4.25 0.52 1.41 0.67
March 2019 0.28 3.88 0.76 1.61 0.61
April2019 0.29 3.35 0.67 1.03 0.36
May 2019 0.21 3.94 0.62 2.19 1.57
June 2019 0.19 4.05 048 - 1.36 0.88
July 2019 0.17 5.36 0.70 1.18 0.48
August 2019 0.16 4.85 0.67 0.92 0.25
September 2019 0.22 4,33 0.82 1.74 0.92
October 2019 0.31 3.82 1.02 1.17 0.15
November 2019 0.24 4.28 0.42 1.35 0.93
December 2019 0.23 5.51 0.29 1.1 0.82
January 2020 0.21 5.08 0.35 1.23 1.23
February 2020 0.20 9.93 0.33 1.41 0.79
March 2020 0.28 14.14 0.44 1.61 0.59
April 2020 0.21 4.85 0.51 1.03 0.562
May 2020 0.33 4.10 0.57 2.19 1.62
June 2020 0.27 5.04 0.62 1.36 0.74
July 2020 0.26 6.55 0.80 1.18 0.38

August 2020 0.18 7.15 1.04 0.92 (0.12)
September 2020 0.18 7.26 0.81 1.74 0.93
October 2020 0.16 6.58 0.80 1.17 0.37
November 2020 0.16 9.68 0.44 1.35 0.91
December 2020 0.17 4.88 0.55 1.11 0.56
January 2021 0.17 4.70 0.83 . 1.23 1.23
February 2021 0.18 9.60 0.41 1.41 0.80
March 2021 0.24 3.75 1.58 1.61 0.57
April 2021 0.18 6.45 0.50 1.03 0.53
May 2021 0.17 9.64 0.74 2.19 1.45
June 2021 0.14 : 7.40 0.39 1.36 0.97
July 2021 0.14 7.67 1.05 1.18 0.13
August 2021 0.15 7.02 0.96 0.92 (0.04)
September 2021 0.14 10.43 0.42 1.74 1.32
Average 0.20 6.27 0.66 1.37 0.71
Calculated using the daily concentration and daily effluent flow times 8.34 and then averaging the daily mass values for the month.
Table 3 Summary of Effluent Flow and TP Data from January 2018 to September 2021
L -
Prepared by Strand Associates, Inc.® 4

R:MIL\Documents\Reports\Archive\2022\Fredonia, Wi\Phos Opt & Fac Eval.3844.012.PAB.Feb\Report\Report.docx\021622